



KMG-BFA-P

Certificate of Analysis

CHEMICAL ANALYSIS (%)	
Al ₂ O ₃	Min. 94
SiO ₂	Max. 1.2
CaO+MgO	Max. 0.5
Fe ₂ O ₃	Max. 1.2
TiO ₂	Max. 3.1
PHYSICAL PROPERTIES	
APPEARANCE	Brown Powder
Passing rate of 325 mesh %	Min. 90.0

The technical data represent the average of current production. During the test has to be considered a fluctuation of these values $\pm 0.3\%$.